COMPARISON OF FDA-APPROVED AND OTHER EVIDENCE-BASED REGIMENS FOR MIFEPRISTONE AND MISOPROSTOL IN EARLY ABORTION

	FDA Labeling	Alternative: Low-Dose Mifepristone and Oral Misoprostol Beyond 49 Days	Alternative: Low- Dose Mifepristone and Vaginal Misoprostol	Alternative: Low-Dose Mifepristone and Buccal Misoprostol	Alternative: Low-Dose Mifepristone and Sublingual Misoprostol
Mifepristone Dose	600 mg p.o. (3 tabs)	200 mg p.o.(1 tab)	200 mg p.o.(1 tab)	200 mg p.o.(1 tab)	200 mg p.o.(1 tab)
Misoprostol Dose	400 μg p.o. (2 tabs)	800 µg p.o.(4 tabs -may be taken in 2 divided doses, 2 hrs apart)	800 μg p.v.(4 tabs)	800 μg between cheek and gum (4 tabs)	400 μg s.l. (2 tabs)
Interval Between Mife and Miso Administration	48 hrs	1 day	Simultaneously; at 24 hrs; or between 6-48 hrs (N.B., Simultaneous use may be up to 4% less effective than regimens observing an interval of 6-48 hrs.)	Between 1-2 days	24 hrs
Location of Miso Administration	In the office or clinic	Home	Home	Home	Home
Gestational Age Range (Recommended)	≤49 days	≤56 days (N.B., This route is significantly less effective after 56 days.)	≤70 days (no study, but buccal and vaginal misoprostol are similar in efficacy)	≤70days	≤70 days
Time Of Follow- Up	Day 14 (approximately)	Day 7 (approximately) (N.B., This regimen over 56 days may result in continuing pregnancy rates approaching 10% at follow up.)	Day 4-14 (approximately)	Day 4-14 (approximately)	Day 4-14 (approximately)